

契約番號

注文者

Customer

信用狀番號

L/C NO.

購買番號

P/O NO.

品名

Commodity

規格

Specification

PLESA

46200705C026

WIDE FLANGE BEAMS

ASTM A36/A572 G50

MILL TEST CERTIFICATE

IH20070800269 - 1

2007-10-01

證明書番號

Certificate No.

船級證明書番號

Class Cert. No.

發行日字

Date of Issue

值

Dimensions & Length

製鋼番號

Heat No.

數量

(PCS)

重量

(KgS)

化學成分 (%)

Chemical Composition

引張試驗

Tensile Test

屈曲試驗

Bend Test

衝擊試驗

Impact Test

備

Remar

C X 100

Si 20

Mn 119

P 22

S 20

11

20

19

121

22

21

16

10

22

117

23

16

15

25

77

30

24

15

21

68

25

26

11

24

124

18

16

12

27

117

23

16

11

26

123

20

18

Cu X 100

Ni 20

Mo 18

Cr 20

Al 22

V 20

14

16

19

20

19

20

19

20

19

20

19

20

19

20

19

20

19

20

19

20

19

20

19

20

19

20

19

20

19

20

19

20

19

20

19

Nb X 10000

18

20

22

20

14

16

19

20

19

20

19

20

19

20

19

20

19

20

19

20

19

20

19

20

19

20

19

20

19

20

19

20

19

20

19

20

19

20

19

20

Y.P

402.1

405.0

407.0

408.9

412.9

416.8

410.9

412.9

394.2

399.1

391.3

390.3

411.9

413.8

413.8

420.7

407.0

408.9

26.0

26.5

26.5

27.0

26.0

25.0

27.0

27.5

27.0

27.5

26.0

26.5

27.0

27.5

27.5

27.0

27.5

27.0

27.5

27.0

27.0

27.0

Y.T S

522.7

526.6

518.8

514.8

509.9

509.0

519.8

522.7

518.8

514.8

519.8

516.8

520.7

524.7

534.5

530.5

522.7

526.6

26.0

26.5

26.5

27.0

26.0

25.0

27.0

27.5

27.0

27.5

26.0

26.5

27.0

27.5

27.5

27.0

27.5

27.0

27.5

27.0

27.0

27.0

AVG

1

2

3

V-Notch

°

°

°

°

°

°

°

°

°

°

°

°

°

°

°

°

°

°

°

°

°

°

°

°

°

°

°

°

°

°

°

°

°

°

°

°

°

°

°

°

°

(3) Impact Specimen Size

(2) Gauge length : 200 mm

Note

상기의 제품은 검사의 결과 지정된 규격에 합격한 것을 증명합니다.

WE HEREBY CERTIFY THAT THE MATERIAL HAS BEEN MADE AND TESTED IN ACCORDANCE WITH THE ABOVE SPECIFICATION AND ALSO WITH THE REQUIREMENTS CALLED FOR THE ABOVE ORDER

監 督 官

Witnessed by

品質保證 Team 長
MGR of Q.A Team

양식 MS J 102(A) - 3a

9300253-품질경영/해외영업1팀/2007-10-02 15:58

A4(2)